



TEST REPORT

Page 1 of 2

REPORT NUMBER : TURA140052964
APPLICANT NAME Aytaş Alçı Enerji Maden ve İnş.San.Tic.A.Ş.
ADDRESS Turan Güneş Bulvarı 12/14 Yıldız / Ankara
Attention : Oğuz Ayrancıoğlu (oayrancioglu@aygips.com.tr)
Fax : 0312 473 85 25
SAMPLE DESCRIPTION : Machine gypsum plaster
DATE IN : 08 April, 2014 (13:59)
DATE OUT : 29 April, 2014

TEST	Sample 1
(+) SCREENING ON VOLATILE SUBSTANCES	P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE/ LS : LACK OF SAMPLE

"The test results relate only to the items tested. The whole and/or the part of this test report shall not be reproduced and shall not be shared with third parties, nor to be used for PR activities without the written permission of INTERTEK Test Hizmetleri A.S.
The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and TÜRKAK accreditation requirements. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline. Borderline results need to be re-tested to determine their disposition up to customer's decision. Opinions and interpretations expressed herein are outside the scope of TÜRKAK accreditation. Tests marked (*) in this test report are not included in the TÜRKAK accreditation schedule for this laboratory."

Bora Şirinbilek
Coordinator

Neslihan Sözer
Chemical Laboratory Manager



Intertek Test Hizmetleri A.S.
Merkez Mahallesi Sanayi Cad. No.23 Altındag Plaza Yenibosna 34197 - ISTANBUL / TURKEY
Phone : +90.212. 496 46 46 Fax: +90.212. 452 80 55
e-mail :intertekcg.turkiye@intertek.com
www.intertek-turkey.com



140052964

(‡) Screening on Volatile Substances

Test Method: GC/MS*

Limit of quantification : 2-10 mg/kg due to the tested substance

Test Result : There were no significant concentrations of volatile organic substances detected.**(‡)This test was performed in Intertek Germany**

END OF TEST REPORT

